= HOISEER ZHEJINAG BOSUER MOTION APPARATUS CO.,LTD.
SPARE PART CATALOGUE -MODEL: Z7

IMPORTANT REMARKS:

1.Formulas have been set in this sheet.Please do not change any content or format,otherwise it will take long time for us to confirm.

2."QTY" means the qty of spare parts included in the respective kit."ORDER QTY" means the qty of spare parts you want to order,which needs to be filled in the blank.

3.If you need additional spare parts,please fill in the blanks "SPECIFICATION" ,"ENGLISH NAME",and "ORDER QTY" in the "ADDITIONAL SPARE PARTS REQUIRED"column.
4.(For BSE ref. only) A iF AL IRSAR PR 1T 55

5. 5647 H ]
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OBuraTtenns

DIAGRAM TR UNTT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT ij(;c) QTY (EX ORDER QTYPTAL AMOUN REMARKS
7N P R B AT VT J0N7< WORKS)
520x13T H=IEBERE K
1 | L.300.0050 |&:&KCBS 300CCARmIfl |(HEEHRM #IQ-5B BIELBT- [engine = 1 $0.00 [ZS174MN-3
OE# E24E 588# i (4K/ M /%5
E&lnih#ﬁﬂ
A + A7 S)
2 |[1.016.0145 [{tim%s PIVSIQSQEMOJO) B RN E( carburetor ™ 1 $0.00
EIIH*‘—‘;A-QQ\IWIIQ’:—TI\
3 | 1.030.0055 A~ 54NiE s ®51-70 EE10mm stainless hoop 1~ 1 $0.00
4 |Y.030.0395 |304 BN ®48*1*6000(4F+ & FH50mm—ER) #N/A iz 1 $0.00
e + - N * * A ava 4
5 | 70100610 gmw%h/\%,z_m% 5A11/351.25 M7 E(FH1)10.94% bolt N 5 $0.00
7.220.0030 [sHEHE D10 B EF spring washer 0 $0.00
7.210.0130 |ERBE ®10*P18*1.55E 5 flat washer i $0.00
B NAE = HBRES w
8 |7.140.0030 ?fsi’?‘ﬁ R=EHRRE( |\ 1101 25055 (BH) nut 0 2 $0.00
)
9 |7.070.0070 |/ EELIRET M6*207% 3 £ screw &y 1 $0.00
10 | 1.001.0180 |H:A44T BSE-01#(mojo) 8 R & gear shift lever iR 1 $0.00
11 | 1.001.0190 |#ER4#TF48L RE(E : RE #E H4E]) #N/A = 1 $0.00
- 12 | 7.010.0250 | A ZE=HEIZH% M8*951% [ £ bolt 0 2 $0.00
T » 13 | 7.220.0020 [EE#E O8 B4 spring washer A 4 $0.00
12 1314 \ 11— '“:':#. 5 3 14 |7.210.0080 |F22E DB D164 flat washer 4 4 $0.00
- S EABEEED RIER N
-3 15 | 7.140.0020 ffe’i’?;ﬁ’ ER=EBRRE( | o (@81 nut ~ 4 $0.00
2018kJ1(CBS300)E £ = 22A1
16 | 3.530.0300 |F A B kA hanger part A 1 $0.00
17 | 7.010.0235 |/AfaiE = HIE M8*85T4 F9 5% bolt 0 2 $0.00
18 | 4.345.0010 [KFE=ZP= CB300 &HH 0 1 $0.00
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BbixnonHasa cucrtema
DIAGRAM —— UNITPRICE

POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT ${I@iﬁ§ QTY \/\/nch(:E\x ORDER QTY)TAL AMOUN REMARKS

1 | 1.086.0643 [HIK & %ﬁi%ﬁéfﬁ;;ﬁ@égﬁm\* exhaust pipe i) 1 $0.00

1 2 [ 1.087.0020 |HFSEE HE 200CCERH#H seal ring 0 1 $0.00

3 | 7.170.0030 |"AE=HEHMBEE M8EH ¥ (@A) nut A 2 $0.00

4 |1.085.0020 (HESf4 INRATENES IS (EMEHI5)  |muffler ™ 1 $0.00

5 |7.210.0090 |E#ME D8* P21 flat washer ™ 1 $0.00

6 |7.220.0020 [BEZRE D8 B spring washer ’|\ 1 $0.00

7 | 7.010.0140 | Ak =E 212 M8*2515 5 4% bolt 0 2 $0.00

g | 7.140.0020 fé%’i’;;ﬁ”ﬁ@%%ﬁ( MIEE 5% (&8 ) nut 4 1 $0.00

) g " 9 |7.210.0040 |2 D6 P124E flat washer 4~ 2 $0.00

10 | 7.220.0010 |FEE#E ®6 B spring washer A 2 $0.00

11 | 7.060.0020 |AI7 £ F ELIZE] M6* 1015 5 5% screw i 2 $0.00

12 | 1.081.0080 |B5Z A B #IMOJOH L 454X (304) heat pipe ik 1 $0.00
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TpaBepca

DIAGRAM %)ﬂ@ﬁi UNIT FRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT| 50 | aTY \A/npKéE\x ODRDER QTY)TAL AMOUN REMARKS

1 | 7.210.0270 [F2E ®23*P35*1.5F flat washer 0 1 $0.00
2 | 7.180.0070 |/NEEE M22%E 5 ££(30%12*22*1) nut 1 1 $0.00
3 | 7.070.0170 |7/< A E 4 SLIRET M8*30 A £ screw 0 4 $0.00
4 |4.080.0280 | k& MOJO-250(27.) ©28.8 ¥R [handle bar holder upper B 2 $0.00
5 |4.090.0300 | FER MOJO-250(£ L) $28.8 T E4RE [handle bar holder down 3® 2 $0.00
6 |[7.010.0172 |[RAE=EIER M8*401 1 £ (BX R 22 e 5 ) bolt i 8 $0.00
7 | 4.060.0310 | LB 233%52522 53 192AARE upper clamp 3® 1 $0.00

7.210.0340 | & & E %2)6*(])30*3%@E%(BSE%OJiR? step washers down rise 1~ 4 $0.00
9 | 3.250.0030 |#&RRLZE IR H#EBSE2504 A% rubber cushion down riser | R 4 $0.00
10 | 7.210.0180 | & D12*P24*1 55 E flat washer 0 2 $0.00
11 | 7.140.0040 fg’i’;;ﬁ”’*é@%ﬁ%%( M12*1 255 E5 ( E381) nut 4 2 $0.00
12 | 7.020.0100 | FEHR L= 1212 M12*1.25*72 5 H (55 F) bolt i 2 $0.00
13 | 4.100.0100 (A FH BSK(278mmZ=:)iEFTHRC28-35 |steering axle i) 1 $0.00
14 | 7.280.0021 |BH43E JRIIETFRE NFL26 rubber cover A 2 $0.00
15 | 7.210.0301 | F&E ®25*P38* 1 fEEF flat washer 0 1 $0.00
16 | 4.070.0280 | FEx1R 233%,52?;; ©58.5"192IL R E down clamp B 1 $0.00
17 | 3.520.0085 [iC 4 @728 SEEJ6T BECNCH R 2 number plate bracket 0 1 $0.00
18 | 7.060.0020 (/< FESLIZET M6*105: = £ screw 1 5 $0.00
19 | 3.750.0210 [;ER0X%E =ftJ6 BEECNCH RS 2 oil pipe buckle bracket 0 1 $0.00
20 | 7.430.0090 | &40 BSE250RTFIE L A buckle plastic ™ 1 $0.00
21 | 7.010.0020 |/RfAEE=HEHIER M6*16H = £ bolt 1 1 $0.00
22 | 7.070.0140 |A/ A EAESLIRET M8* 1615 = £ screw ™ 2 $0.00
23 | 7.220.0020 |[BZHE D8 B spring washer ™ 2 $0.00
24 | 7.350.0080 | = i ©25*9P52(30205) bearing 1 2 $0.00
25 | 7.270.0010 |8 EI2 6 AFEM25*1*7 TR 5 nut 0 1 $0.00
26 | 3.520.0080 |i2/) h8 L 42 =ftJ6.L BEECNCAHFE 2 number plate bracket 0 2 $0.00
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Pama

DIAGRAM —— UNTTPRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT ﬂtm@#ﬁi QTY (EX PRDER QTYTAL AMOUN REMARKS
FHITECCDSOUU A Ge) WORKS )
1 |3.500.1408 |#7J12E28 ﬁgggﬂgﬁ%ﬁ%gﬁﬁ frame 2 1 $0.00
2 [7.010.0010 [AfaikmEER Jafmﬁraﬁ bolt A 2 $0.00
3 | 3.740.0060 (EE A BSE2502Z /8 & BERYIR fixed ) 1 $0.00
= 4 |7.190.0010 | Koz M6 B8 (522) nut A 2 $0.00
R 5 |7.010.0020 |AfE2EER M6 6% 4% bolt + 2 $0.00
- 6 |3.240.0020 |F X sLprEE 932 rubber A 2 $0.00
7 |7.010.0301 [AfmmmEsR M10*1.25*25 1 F16%10.9% bolt A 2 $0.00
B 8 |7.140.0030 fiﬁgﬁifé@%ﬁ%ﬁ( M10*1.250 5 5 ( B4t ) nut 4~ 2 $0.00
¥
9 |3.630.0160 [t #J1 2 battery box A 1 $0.00
b 10 | 7.050.0011 |ParA s A sLig4T M6*1285 5% screw 4~ 3 $0.00
11 | 3.700.0310 |f5/EEZR 1 B RE alloy subframe 0 1 $0.00
12 | 7.170.0030 |/NfBE=EPBIEE MBEEE%F (#A ) nut A 2 $0.00
13 | 7.010.0140 |/NAE=EIZE M8*251% (5 ¢ bolt ™ 2 $0.00
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ODetann pamsbl

DIAGRAM %WJESZ UNIT PRICE

POS. | ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT| 2 oy | QTY \A/npKéE\X ODRDER QTY)TAL AMOUN REMARKS

1 | 3.570.0095 |HnEs BINEG((EA) 71027, [foot rest &l 1 $0.00

2 |3.590.0030 |MIEEAE X (RHENE £, ) foot rest spring &l 1 $0.00

3 | 7.240.0036 |15 D10*45T5F 5% 10.90 cylindrical pin iz 2 $0.00

t~ = O— f 4 |7.230.0030 |FO4 ®2.5*16 B cotter pin 1B 4 $0.00

f" B 12 5 |7.210.0120 [F#FE ®10*D16*1.0E ¢ flat washer ™ 2 $0.00

N 98 e [7.0100120 [REmzmEER M8*163 (9 5 bolt A~ 1 $0.00

‘:! ‘m ':'iﬂ' 1C 7 | 7.220.0020 [#ERE ®8 BEF spring washer 1~ 1 $0.00

! N 14 8 |2.070.0020 |3 &5 E = ©14*52 4§85 5( J1/J5) iR 1 $0.00

2 & E"_ 3 9 |7.210.0130 |F#E ®10*D18*1. .55 £ flat washer 0 4 $0.00

10 | 7.390.0200 |4 £ A4 6900 bearing A 4 $0.00

11 | 2.060.0010 [3kZ% BSE MOTO £& tensioner roller A 1 $0.00

12 | 2.070.0060 |3k £ EEGEHEAH KR (D) B tensioner bracket ~ 1 $0.00

13 | 2.060.0016 |3kE% BSE MOTO R&#&iKh(fifEE) |tensioner roller 0 1 $0.00

14 | 3.340.0330 |[EEFXEEANE ®18*912.5*13.5mm J2/T9/PH10 |spacer 1 1 $0.00
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ODetanun pamsbl

DIAGRAM = . UNIT PRICE
POS. | ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT ;{'@ﬁﬁ? QTY anéE\x DRDER QTYDTAL AMOUN REMARKS
15 | 7.390.0010 |4 $f 757 608 bearing 0 2 $0.00
16 | 7.210.0110 | B O*P17*2 5F (% T #l1E) flat washer 1~ 1 $0.00
17 | 4.260.0240 |BIFIFF FILEEX(FFL)ERE fairings support 1B 1 $0.00
18 | 4.270.0100 |BIzIFF 2% J2 (2 K28.4) 100] DTEXe SPING DAk | 4g 1 $0.00
19 | 7.120.0210 [FEHENFERNNE M8*40 screw 1 1 $0.00
20 | 7.060.0033 [N7<fHFELIRE] M6*1615 5 £ screw 1 1 $0.00
21 | 4.280.0030 |BIFIAFL # BSK(J1/J5) fRE brake lever tip i 1 $0.00
22 | 7.150.0010 [ = ERAFIEREECEOT yg e () nut 2 1 $0.00
e 23 | 7.440.0010 |FF#IBRLLIR L% ®18*06.5*9E £ J1/J2/J5:8 F rear brake limit eccenter 0 1 $0.00
D C (s 24 | 7.070.0040 | A EFE 24T M6+ 10 i T 1 $0.00
25 | 7.030.0010 | ARAEMIEE M10*254%8 5 £ hexagon step bolt A 1 $0.00
A ¥ 7 26 |7.210.0180 [F2HE ZTOZ;T;Z?':E% \ flat washer 0 1 $0.00
5 27 |3.610.0206 |11 N SERBEREITSHET qide stand 0 1 $0.00
28 |3.620.0020 | iEHEE 129mm J1 M| side stand spring st 1 $0.00
29 |3.620.0030 |1z E M J11J5 B side stand spring hook i 1 $0.00
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MopBecka 3agHAA

DIAGRAM )’”’JESZ UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT $)(;:) QTY (EX PRDER QTYTAL AMOUN REMARKS
WORKS )
1 | 70100781 [sFERARELERE |10 o0 2o R0 o) N 1 $0.00
s ®20*d12*82mm
& A0 432 55 AN
2 |3.340.0341 [HIAFERERWE (BSE250452E 22 A spacer | 1 $0.00
3 | 7.360.0010 |t HK2012 needle bearing 0 2 $0.00
4 |7.330.0010 |;hi%t ®20*32*5 seal =} 6 $0.00
5 |3.160.0020 |#E2E X KTM(250CC)U# REE tie rod suspension 1~ 1 $0.00
EENAESHRES N 9
6 |7.140.0040 |[EEBARBRZEBERE(| 1 ou ommes (@51 nut N 3 $0.00
GB6187)
7 |7.210.0180 | E D12*D24*1 548 5F flat washer ~ 2 $0.00
ok R M12*1.25*05T5 FH5%(FE)10.9% |, N
8 |7.010.0720 |{EEHIIT LR 10205/ TO/PH10E R linkage | 1 $0.00
9 |7.010.0731 [EBEXX A= ER M12*1.25*107 % 9 ££10.9% bolt S 1 $0.00
10 | 3.170.0020 |= A5 KTM(250CC)YJ-3 R linkage 4 1 $0.00
11 | 7.360.0160 |7& %7 HK1913(#EHHE) needle bearing ~ 1 $0.00
12 | 7.330.0350 | & Mm%t B=AEE(D18*$26*3) seal R 2 $0.00
T $10°9.5-014°5 ~
13 | 3.340.0390 |FBIEBITE b (e R ) spacer | 2 $0.00
5 BENZ N Y avd \\ 1)
14 | 3.340.0321 iii?yﬁ?ﬁmﬁﬁ(%ﬁﬂi ®©20*D12*55mm J1/J5 HE N spacer T 1 $0.00
T
15 | 7.360.0081 |7& 7 HK2020(FY #%t) needle bearing 1~ 4 $0.00
16 | 3.340.0290 |EERFEEANE ®20°012°54mm spacer s 1 $0.00

J1/J5/189:8 A (38HikiZ K )
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MaaTHuK 3agHen noaBeCcKu

DIAGRAM = . UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME uNiT | R ory (EX PRDER QTY)TAL AMOUN REMARKS
A Go) WORKS )

1 [3.510.0170 [N&EEFEX 181 (20155kJ1) swingarm 1~ 1 $0.00

2 | 3.340.0111 | DEEEFXIHNFE ®25*d17*11.5mm J1 L5 Inner spacer swingarm i 2 $0.00

3 | 7.330.0051 &2 mEt $25*33*6 seal 2 2 $0.00

4 | 7.370.0010 | F & it h i D17*d30*4 bearing ™ 2 $0.00

5 |3.340.0100 |#kF XHENE D25*P17*20mm J1(GBHRE X)) spacer 1~ 2 $0.00

6 | 7.360.0120 |/R%tH 5 NK2520 needle bearing 0 2 $0.00

A 7 |3.340.0181 [NEEEF X PHANE ®25*P17*144mm J1 KR outer spacer swingarm A 1 $0.00

27 | 8 |3.340.0370 |[nEEERNEMHE gfgﬁfgi;?é’m) b spacer > 2 $0.00

3 9 |3.320.0030 |F X 1 15177262 M16*1.53% 24 i 10.9%% [swingarm axle 18 1 $0.00

1 10 | 7.140.0060 |&#€BAAZ=HHMRIES (M16ELH (BH) nut 0 1 $0.00

¥y -_-. 11 | 7.140.0010 (2B AAZ=ANZEE |M6EAT (BH) nut 0 2 $0.00

I bl‘ 4 12 | 7.010.0081 | A= mEiZ M6*501 5 £ bolt 0 2 $0.00

1 J s = R

0B ' Oc -T2 1819 [13 [ 21100027 [BEERFE CRF2508 (EIHMT) §LRE  |chain guide plate PN . $0.00

)3 456 7 ee— s el I 14 | 7.010.0020 [A % =EER M6* 1635 55 bolt 4 1 $0.00

¥ e 47 16 17 15 | 2.100.0090 |/A4%E22 RI5(ER) chain guide £ 1 $0.00

16 | 3.690.0110 |88+ kA BSE250\ £R(ZE L) chain adjuster 2 1 $0.00

17 | 3.690.0111 |88+ kA BSE250\I £R(H) chain adjuster 2 1 $0.00

18 | 7.180.0040 |/ HIEH M8 S12 IER nut 1 2 $0.00

19 | 7.020.0081 |/~ 3K1E#2 M8*60 £ 2F S10 EEE £ 10.94% bolt 1 2 $0.00

20 | 7.090.0050 |+ #&:SLIRET M5*10%% 5 £ screw 0 4 $0.00

21 | 3.350.0051 | FX#HA HNBEFY (A washer 0 2 $0.00

22 | 7.430.0030 |FFIE X BSE250 MFl.o12 A& (BSE250-24) |rear brake pipe buckle i~ 2 $0.00

23 | 7.090.0040 |+ =FHETSLIRET M6*161E 5 ¢ screw A 2 $0.00

24 | 3.350.0070 IMOJOEXFER R/ PR (B HE) chain slider gasket ~ 2 $0.00

25 | 7.050.0011 |N/< A KR LIZE] M6*1215 A £ screw 0 3 $0.00

26 | 3.330.0070 |BATRXERERE O8*D14*13fE H spacer 0 1 $0.00

27 | 7.210.0070 |F2E O6*D18*1.55E £ flat washer A 1 $0.00

28 | 7.050.0030 |N7/<A KR LIZE] M6*251% 5 £ screw A 1 $0.00

29 | 3.350.0026 |EXIFPE MOJO REZRIER(TEE) chain slider A 1 $0.00
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AmMopTusatopbl

DIAGRAM )’”’JESZ UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT K)‘A_ QTY (EX PRDER QTYTAL AMOUN REMARKS
A Go) WORKS )
E#

1 | 3.270.1345 | B E 910mm*53*58.5;% IR MiE(AR |front fork & 1 $0.00

B ? lf ) g 2 1 T BB P
| | | 1-1 | 7.330.0410 |3t %t D41*54(J1 KA BTRIR) seal =] 2 $0.00

I
w’—_ .l-‘ 2 | 7.210.0120 | F#E ®10*D16*1.05E £ flat washer i 6 $0.00
m ERNEEEAs

h ! i i 3 | 7.150.0050 fﬁ BANABIRIEE(CB18 |\ 1041 o595 (B8) nut 0 1 $0.00
i 1 r 4 |[7.010.0430 |ERET L2z M10*1.25*44 5 F5£10.94K ( 520) |rear shock down A 1 $0.00

q E# NCE £k
5 |3.280.0788 |BHE 470mm BE & 384N B XU rear shock i) 1 $0.00

: i & BASE(3TZI2018-J1)FE1A
- ) 6 |7.220.0030 [EERE ®10 B spring washer 0 1 $0.00
- | ' 7 | 7.210.0130 | E&#E d10*D18*1 .55 52 flat washer 4 1 $0.00
ERERNAE=HIRES w
8 | 7.140.0030 f;’i’?‘ﬁ R=EHRRE( |\ 1101 25055 (B81) nut 0 1 $0.00
)

9 |7.010.0530 |ERELAAEZEIEZR  |M10*1.25*601E 9 ££10.9%% J2 rear shock up 1 1 $0.00
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Pynb

DlAGRAM o UNTT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT ${Iﬁiﬁ§ QTY \/\/npxéE\x ORDER QTY)TAL AMOUN REMARKS
1 |4.290.0200 |maE4 ?%Pgﬁmﬂggggﬁf(mmm clutch lever " 1 $0.00
2 |5.130.0035 |F* JeB—mIUIE K (BAK) £+430mm [switch 1~ 1 $0.00
13 e |7 — N
1?'.__ 3 |4.010.0262 [fELEEEIL 800-810 fRE $©28.5*22.2(545)  |handle bar i 1 $0.00
r ) 4 = 11 | 4 |4.030.0090 |{Ex BE(R) grips fit 1 $0.00
.r.:- "l—; —' .JH 5 |[4.170.0224 |52 CRF ﬁg ;gléﬂoﬁo;ﬂﬁzgﬁfﬁ rear brake system =S 1 $0.00
/’ﬂ 5-1 | 4.210.0010 | HI FAFUR R SRR F O ] 1 $0.00
-l g E) r K 6 |7.060.0040 (/AT ELIZET M6*20 4% 10.9%% screw 0 2 $0.00
_.' _“\‘ i 7 |4.120.0260 |E& % 105+19.0 clutch cable ity 1 $0.00
? 3 (‘—‘j ,lf 8 |4.110.0335 [z 1000+1503% i throttle line 18 1 $0.00
9 |7.010.0170 | RAE=EIZ1E M8*4015 B £ bolt 1~ 2 $0.00
10 | 4.160.0194 |ATHEX|23CRF A HEKE1200mm(721) front brake system E=S 1 $0.00
11 | 4.050.0130 [5di ] & IKEE 2 &R (& i) accelerater st 1 $0.00
12 | 5.130.0055 |FF % #8— EHXEM(PEIK) £K430mm [switch 2 1 $0.00
13 | 8.010.0080 (L7 MOJO3#H# 75mm tie R 4 $0.00
14 | 6.040.0040 |#FHR AR IF M FE72mm handlebar pad 0 1 $0.00
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Koneco nepegHee

DIAGRAM = . UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT ${Iﬁiﬁ§ QTY \/\/npxéE\x ORDER QTY)TAL AMOUN REMARKS
450-2 $31.60*212 ST 1 7L)
] 1 1 | 3.070.0555 |AT4ER S A FECNCEKL B+7RFIBSERE |front rim =S 1 $0.00
HHFL20mm (& @ 8Kk )
E # — I 2 1-1 | 3.020.1280 [tBHE Z\g\lﬂ'f:f%%?;gﬁf = 0 1 $0.00
- _ A I_ 3 1-2 | 3.010.0245 | 450-281 RECNCEXA & hub 0 1 $0.00
o 1-3 | 3.050.0020 |fERI2ME 8K spokes nut i 36 $0.00
-4 1-4 | 3.040.0060 |4@5% BI%0215t 250 %38 (8K)240mm #N/A Gic) 36 $0.00
? 1-5 | 7.390.0230 |£ 75 6904 bearing 0 2 $0.00
1-6 | 7.330.0056 |;m% ©26*37*7 seal =} 2 $0.00
2 |3.090.0880 [MOJORIAHHA.313 80/100-21 tyre =S 1 $0.00
; 8 h # 2-1 | 3.090.0881 |MOJOE L AHL.313 80/100-21 inner tube 0 1 $0.00
J 1 , 2-2 | 3.090.0882 |MOJOE L IMA 80/100-21 tyre 0 1 $0.00
| - [ 4 | '-..L‘ ] "D 8 9 3 | 4.230.0170 |@iRERI=2 BSK $238*100E F(P0O63) front brake disc A 1 $0.00
3 4 ﬁ -] Fl ? 4 |7.060.0030 |7 FESLIZET M6*14IE H £ 10.94% screw ™ 6 $0.00
5 | 3.130.0011 |AT%cH Eﬁ§€§;§£§¢%g;%1)7'ém¢25' front wheel axle iz 1 $0.00
5-1 | 3.130.0020 |&T4C 42 M16*1.5%23 {E ¥4 0 1 $0.00
6 |3.330.1000 |#iE 4R 8 ©30*®20.2*25 front wheel axle spacer L 0 1 $0.00
7 |3.330.1001 [ AR 8 ©30*®20.2*24 front wheel axle spacer R | 1 1 $0.00
8 |3.030.0080 |##5 21+t belt 0 1 $0.00
9 |3.110.0020 |NAR&FE &5 1.60%5 rim lock -slloy 0 1 $0.00
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Koneco 3agHee

DIAGRAM )’”’JESZ UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT $)(;:) QTY (EX PRDER QTYTAL AMOUN REMARKS
WORKS )
450-2 £82.15*18(2 K1 JETL)
11 1 | 3.080.0345 |[FEHE DA FEICNCE X B+7%FIBSELRE [rear wheel =3 1 $0.00
1 ~ L 25mm(E @ 8KEESR )
£ o WM 2.15*185R & ( 7116) N
(-3 1-1 | 3.020.1330 |$2E 2R 17 BSE | 1 $0.00
= 1-2 | 3.050.0020 |%=ZR121E 8K spokes nut 1~ 32 $0.00
1 & 1-3 | 3.040.0331 [4&% FE418~F 250 41 1&(8K)198mm #N/A i) 16 $0.00
- 1-3 | 3.040.0330 |E% fE418~F 250 & & (8K)193mm #N/A iz 16 $0.00
= 1-4 | 3.010.0255 |&&& 450-2j5 RECNCHIKAE hub 0 1 $0.00
1-5 | 7.390.0240 |4 £} 74 6905 bearing 0 4 $0.00
1-6 | 7.330.0103 |3t D33*43*7 seal =] 2 $0.00
J 10 2 | 3.090.0435 [FHBEEF NI 140/80-18(IA-3206) tyre £ 1 $0.00
211 2-1 | 3.090.0436 |FiEEFAIMNE 140/80-18(IA-3206) tyre N 1 $0.00
2-2 | 3.090.0437 |FEEFEANR 140/80-18 inner tube ~ 1 $0.00
| - 3 | 4.240.0150 |[FHEFI= BSK ®240*121E&F(PO65) rear disc A 1 $0.00
3 Q— 4 | 7.060.0040 |7 FESLIBET M6*20 1 5% 10.9%% screw 0 4 $0.00
5 |7.150.0010 |7 =R N APEEEOEETE e m ey (1) nut A~ 4 $0.00
6 | 7.040.0050 |P7/<f T SL24T M8*30T5 5% 10.94%¢ screw ™~ 6 $0.00
ERNAEZEHPRIES N "
7 | 7.140.0020 |EERABEZEFRRE( |\ orpe e (B8) nut 0 6 $0.00
GB6187)
8 | 2.040.0590 |4&%: 520*124*49 BSK sprocket 0 1 $0.00
N R E025*259-/ A P40-28mm
9 |3.130.0040 |F5 5 2423 (523) rear wheel axle 1B 1 $0.00
9-1 | 3.130.0050 |EHHIZE M24*1.5 & 4¢ 0 1 $0.00
10 |[3.330.1010 [FRALRE 8 ©40*$25.2*33 rear wheel axle spacer L A 1 $0.00
11 | 3.330.1011 |FEARE 8 ©40*®25.2*21 rear wheel axle spacer R ™ 1 $0.00
12 | 2.010.0450 |KMChi#s% 520*116L 2 chain i) 1 $0.00
13 | 3.110.0050 | N4 &5 2.15%8 rim lock -slloy 0 1 $0.00
14 | 3.030.0060 |## 18+t belt 0 1 $0.00
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DIAGRAM )’WJESZ UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME uNIT| M gty (EX DRDER QTYPTAL AMOUN REMARKS
A Go) WORKS )
1 | 1.030.0055 | 0105 ®51-70 FE10mm stainless hoop 0 1 $0.00
2 |1.028.0100 |Z= E2sIfEE BSE/K 4250 2 (£ H) rubber connector 4 1 $0.00
3 1.030.0100 |5 ENIBHE ®160-180 TaE9ImMm stainless hoop ™ 1 $0.00
4 11.031.0070 |Z= 828R BSE250-19 H AR HERIEE front cover of air filter 7 1 $0.00
5 | 1.034.0090 |Z=Res /B4 2R BSE250-22 3 &= B Hlf5 X 2 W |bracket of air filter sponge | 4 1 $0.00
i DR 3 BSE250(i&4%) ENZL 8MOJO
ZEE AR \ ek 0 .
6 | 1.029.0090 |Z=3E 88387 PR sponge element | 1 $0.00
7 | 1.032.0060 |ZEiRRE= BSE250-20 air filter rear cover ~ 1 $0.00
8 |7.130.0010 |#gHs484] M6*40 screw i 1 $0.00
9 |7.210.0070 |F&E O6*P18*1.55E 5% flat washer 13 1 $0.00
10 | 7.100.0050 |+=F 83 3L B IIRE] 4.2*16 9 5¢ screw g 6 $0.00
AneKkTpuka
DIAGRAM /'”’Jh&‘ UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME uNiT| A Ty (EX PRDER QTYDTAL AMOUN REMARKS
4 0e) WORKS
1 |5.090.0170 | B k28 =B CBS300CC(EERHK) cdi 0 1 $0.00
2 7.010.0030 |/RAE=HIZ#E M6*205% B 7 bolt 1~ 1 $0.00
3 [7.160.0030 |FEEEERENAPRES M6IEREE ( ERMA) nut 0 1 $0.00
4 |5.030.0065 |&EE 110CCZ &(GY6)(£+280mm) electric coil ~ 1 $0.00
4-1 =EEL KEhHEC A 1 $0.00
5 5.060.0022 |4kE223 12V(BhK$EHE )R relay 1~ 1 $0.00
6 |3.740.0120 |EEH #rEB2RACCB3005R2E EERDIR fixed 23 1 $0.00
7 5.020.0040 (EBt ZIW 12V6AH(BRIAMG7ZS-C) battery H 1 $0.00
8 6.310.0050 |# B4R wr MOJO L105MM rubber belt it 1 $0.00
CBSOUUTACRITO SR AR )
9 |[5.010.0535 | =% B 7K $E 4 (31434 wire harness =3 1 $0.00
= RIS ZTHEL ) N
10 | 5.150.0045 |&8] 7% 45 200mm __ _ key switch | 1 $0.00
- CB300/NC450% 538 3.5mm(& .
11 | 3.740.0075 |EE K V83L) 5 e fixed B 1 $0.00
12 | 7.090.0020 |+=#&3TSL124T M6*1015 B £ screw ~ 2 $0.00
13 | 7.220.0010 |FERE ®6 B spring washer 0 2 $0.00
14 |7.190.0010 | R A EE M6 EHEE ( 522) nut ™ 2 $0.00
15 | 7.210.0040 | E PE*D124E5F flat washer i~ 2 $0.00
16 | 7.010.0040 |/RA;E=HIZ#2 M6*251% A2 bolt ™ 2 $0.00
17 Bias KBS rectifier A 1 $0.00
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DIAGRAM T TONTPRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT * Go) QTY \/\/npxéE\x ORDER QTY)TAL AMOUN REMARKS
1 | 3.340.0420 [ HE BSE250 ®19*®8.5-06*5.5mm 5 |spacer 0 4 $0.00
2 | 7.210.0070 |E2E D6*P18*1.55E 5¢ flat washer /n\ 6 $0.00
3 | 7.010.0020 | Af ik =EIE12 M6*161 3 4% bolt 0 2 $0.00
4 |7.010.0060 |/fEi%= IR M6*351 3 4% bolt 0 2 $0.00
5 | 6.130.0170 |RT#4EAR BSE250-2 B front fender 158 1 $0.00
6 |7.190.0010 |k HigE M6 IR (522) nut 0 2 $0.00
A I T 7 |3.340.0380 [EMIAIE ( FH224) ©22*$6.2-4.5-09-2.5mm EHE |spacer 0 2 $0.00
4 ' - 8 | 7.050.0025 |AA KR LIZE] M6*201 5 4% screw 0 2 $0.00
o " 9 |6.150.0210 |FTZE MR BSE450-4 B front left side 53 1 $0.00
bk 10 | 6.170.0170 |RTEMR T BSE450-5 &£ front side down L B 1 $0.00
23 11 | 7.100.0060 |+ 542 SL 3 098 4T 3.0*10(K3k) A screw + 8 $0.00
'_ 8 { 12 | 6.170.0140 | £ B4R BSE250-8 M rear side L B 1 $0.00
B il | 13 | 7.080.0050 |23LA/NFEIRLL B Me*9l £ 8.8%%  (525) screw 0 8 $0.00
16 b v }{: -:I 22 14 | 7.210.0120 |2 D10*D16*1.04E 45T flat washer 0 8 $0.00
- 15 | 6.190.0140 (£ /MR T BSE250-9 B rear side down L B 1 $0.00
A : 16 | 7.100.0110 |+F#E2 L B BIZ4T 4.8*16 5 screw 0 2 $0.00
£7 28 1011 12 1 11 1E 17 | 6.230.0080 |f5#ifE 5 BSE250-12 R rear mud rubber ® 1 $0.00
18 | 7.170.0020 | N FE=EHBIZE M6HE H nut 0 2 $0.00
19 | 7.050.0030 | A KR LIEE] M6*251 3 4% screw 0 2 $0.00
20 | 7.080.0030 [N/ A& M IERE M8*25IE R (212 ) bolt 0 2 $0.00
21 | 7.210.0130 [FE#E D10*D18*1.54E4F flat washer 0 2 $0.00
22 | 6.140.0170 |FHEMR BSE250-3 B rear fender 3® 1 $0.00
23 | 1.088.0060 |f#f P ig B BSE250 iR B thermal insulation rubber 0 2 $0.00
24 |6.200.0130 |G /MR T BSE250-11 A& rear side down R B 1 $0.00
25 | 6.180.0130 | & E MR BSE250-10 A& rear side R B 1 $0.00
26 | 6.180.0160 |ATA MR T BSE450-7 &£ front side down R B 1 $0.00
27 | 6.160.0200 |74 Mtk BSE450-6 B front right side B 1 $0.00
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DIAGRAM 776)”4]52 UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT * Go) QTY \I\IﬂRKéE\X ORDER QTY)TAL AMOUN REMARKS
1| 7.190.0010 |k i/ M6 TEREE (522) nut 0 2 $0.00
2 |7.010.0020 |AfEE=mEIZR M6*1675 1 £¥ bolt 0 2 $0.00
3 | 6.110.0230 |[ic7 h& BSE250-1 B number plate 3® 1 $0.00
4 |6.010.0588 [p:# (605)J6 £ BN i 1 $0.00
5 |6.090.0200 [;mTEE J1. J58EE fuel cap i 1 $0.00
6 | 7.010.0040 |AfE=HEIZR M6*2515 1 5% bolt 0 1 $0.00
7 | 3.340.0350 [BFE[RE (PH10L) ?:iﬁ%é’;;’f’%m spacer ™ 1 $0.00
8 |1.017.0100 [MTEREE A BSE250 R &2 H fuel tank fixed 0 1 $0.00
9 |[3.250.0020 |ihFELE PR E BSE250L % rubber buffer " 1 $0.00
10 | 3.340.0420 |BMHE BSE250 ®19*®8.5-06*5.5mm 8 [spacer 0 2 $0.00
11 | 7.050.0011 |AA B KRLIEET M6*121E 2 5 screw 0 2 $0.00
12 | 6.080.0221 |t TE BSE 250 & (i HTETR) fuel tank i 1 $0.00
12-1| 1.020.0030 [T R BSE250%& oil kettle switch ™ 1 $0.00
13 | 1.026.0010 |ifi528 B & 2R (T REIREN) oil filter 0 1 $0.00
14 | 6.310.0040 |#gRRBT MOJO L85MM rubber belt Gic) 1 $0.00
15 | 7.050.0010 [N A KR LIZET M6*10H5 5 £ screw ~ 1 $0.00
16 | 3.340.0410 |EHRAIFE BSE250 $22*9.5-06*9mm 48 0 1 $0.00
17 | 7.050.0020 [RRA KR LIZET M6*1615 5 £ screw ~ 1 $0.00
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DIAGRAM 776)”4]52 UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT phes QTY (EX PRDER QTYTAL AMOUN REMARKS
A Go) WORKS )
1 |6.260.0041 | S K ik BSE250-14 A& (4) air deflector 0 1 $0.00
2 |6.260.0040 | S Xk BSE250-13 A& (%) air deflector 1~ 1 $0.00
3 | 1.159.0075 |/KF8 (%) BELE6 mmiEfL(M16*1.5) water tank L R 1 $0.00
. q 4 |[1.159.0086 |/k*E(H) fBZF2ZR300CC THaEIKIE water tank R = 1 $0.00
5 | 7.210.0070 | F# B O6*D18*1.55E 5F flat washer M 4 $0.00
6 |7.010.0050 |AfE=EIZRE M6*301 (9 £ bolt 0 4 $0.00
7 | 7.010.0020 |/AfiE=HIE M6*1614 4% bolt 0 8 $0.00
T B MOJO
j 8 |[1.159.0061 | X5 BRI . 7026 (5F6) fan =} 1 $0.00
5 A o 9 |1.159.0031 |;B#EFF % HHEX 75 (80E) temperature control switch | R 1 $0.00
nrs 1 10 | 7.190.0010 | & frizE M6 T4 ( 522) o o~ 10 $0.00
10 H 11 | 3.750.0200 | KX 2 J67k3E 8 RE water tank bracket 0 2 $0.00
11 )
12 | 7.170.0020 |/"fAE=EGBIEE V[P =E= nut 0 2 $0.00
MaTpybkn papmnatopa
DIAGRAM e, UNTT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT phet QTY (EX ORDER QTYTAL AMOUN REMARKS
4 Gu) WORKS )
] ) y 1 |1.158.0083 |fFEIRE T35 HKE HEE(EE/K4ACB300) |silicone tube i 2 $0.00
#
. 2 | 1.157.0020 =@ D18* 1348 R 0 2 $0.00
3 | 1.158.0072 |FEfkE ZH38#HKE B (BL/k A CB300) |silicone tube iz} 1 $0.00
4 pot o 7*3*5%1%j£7j<% .
4 |1.158.0070 |FERR%E % 8 (&K & CB300) silicone tube i) 1 $0.00
5 | 1.158.0080 |FEfE 18 HKE BEE(@E/KACB300) [silicone tube iz} 1 $0.00
6 | 1.158.0081 |FEiRE ZH28 HkE EE(E /KA CB300) [silicone tube iz} 1 $0.00
7 | 1.030.0070 | MiBHE ®14-027 (JRD16-25 J5KE) stainless hoop 0 12 $0.00
T UNIT PRICE
POS.| ERP CODE CHINESE NAME SPECIFICATION ENGLISH NAME UNIT 1)(‘1) QTY (EX ORDER QTYTAL AMOUN REMARKS
% WORKS )
1 | 1.161.0140 |5:iHmE EEMER (8*4) NXTERA oil pipe * 1 $0.00
2 | 9.090.0020 | HEE EVAR&20mm*2m*4mm single-sided adhesive B 0.1 $0.00
3 |9.090.0035 |EHER EVAR&E7mm*3m*5mm single-sided adhesive B 0.05 $0.00
4 |6.301.0520 |513RBRENLTE 20185KJ1(& 12 h8) sticker kit =3 1 $0.00
5 |6.302.0280 |513[RE LTt J1/J53FHR(IE#K) sticker kit it 1 $0.00
GRAND TOTAL:| so0.00
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